
2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215001

Samples Submitted: 24

Samples Analyzed: 24

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 6 V14-1A Page 6 of 6

Analyzed by:
Hanaa
Armanious

Signature: Date:  08-29-2022

Reviewed by: Zubair Ahmed Signature: Date:  08-29-2022

 
Reporting limit is 1%. If the sample was not collected by AIH Laboratory then the accuracy of the results is limited by the methodology
and experience of the sample collector. Clients can verify specific reporting limit requirement from local regulatory agencies. Liability
limited to cost of samples analysis. This report shall not be reproduced except in full, without written approval of AIH Laboratory. It shall
not be used to claim product endorsement by NVLAP or any other agency of the government. Reported results relate only to the
samples tested and may not be the representative of the sample area. AIH Laboratory shall dispose of the Customer's samples 14 days
after receiving the samples unless instructed to store them for an alternate period of time in writing.





2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215002

Samples Submitted: 18

Samples Analyzed: 18

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 5 V14-1A Page 1 of 5

Lab ID: 221500201 Client ID: 4A-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White compacted powdery material with paint None Detected None Detected  JC/Binder, Paint

2.  White chalky material with paper None Detected Cellulose 6%  Gypsum/Binder

Lab ID: 221500202 Client ID: 4A-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White compacted powdery material with paint None Detected None Detected  JC/Binder, Paint

2.  Yellow woven fibrous material None Detected Glass Fibers 85%  Binder/Filler

3.  White chalky material with paper None Detected Cellulose 6%  Gypsum/Binder

Lab ID: 221500203 Client ID: 4B-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White mastic None Detected Cellulose 2%  Mastic/Binder

2.  Brown fibrous material None Detected Cellulose 25%  Binder/Filler

Lab ID: 221500204 Client ID: 4B-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White mastic None Detected Cellulose 2%  Mastic/Binder

2.  Brown fibrous material None Detected Cellulose 25%  Binder/Filler

3.  Tan mastic None Detected Cellulose 2%  Mastic/Binder



2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215002

Samples Submitted: 18

Samples Analyzed: 18

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 5 V14-1A Page 2 of 5

Lab ID: 221500205 Client ID: 4B-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White mastic None Detected Cellulose 2%  Mastic/Binder

2.  Brown fibrous material None Detected Cellulose 25%  Binder/Filler

3.  Tan mastic None Detected Cellulose 2%  Mastic/Binder

Lab ID: 221500206 Client ID: 4C-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Grey compressed fibrous material with paint None Detected
Mineral Wool 80%,

Cellulose 10%
 Binder/Filler, Paint

Lab ID: 221500207 Client ID: 4C-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Grey compressed fibrous material with paint None Detected
Mineral Wool 80%,

Cellulose 10%
 Binder/Filler, Paint

Lab ID: 221500208 Client ID: 4C-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Grey compressed fibrous material with paint None Detected
Mineral Wool 80%,

Cellulose 10%
 Binder/Filler, Paint

Lab ID: 221500209 Client ID: 4F-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Black woven fibrous material None Detected Mineral Wool 85%  Binder/Filler

Lab ID: 221500210 Client ID: 4G-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Black asphaltic mastic None Detected None Detected
 Asphalt/Binder,
Mineral Grains



2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215002

Samples Submitted: 18

Samples Analyzed: 18

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 5 V14-1A Page 3 of 5

Lab ID: 221500211 Client ID: 4G-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Black asphaltic mastic None Detected None Detected
 Asphalt/Binder,
Mineral Grains

Lab ID: 221500212 Client ID: 4G-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Black asphaltic mastic None Detected None Detected
 Asphalt/Binder,
Mineral Grains

Lab ID: 221500213 Client ID: 3C-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Brown flat rubbery material None Detected None Detected  Binder/Filler

2.  White mastic None Detected Cellulose 2%  Mastic/Binder

Lab ID: 221500214 Client ID: 3C-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Brown flat rubbery material None Detected None Detected  Binder/Filler

2.  White mastic None Detected Cellulose 2%  Mastic/Binder

Lab ID: 221500215 Client ID: 3C-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Brown flat rubbery material None Detected None Detected  Binder/Filler

2.  White mastic None Detected Cellulose 2%  Mastic/Binder



2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215002

Samples Submitted: 18

Samples Analyzed: 18

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 5 V14-1A Page 4 of 5

Lab ID: 221500216 Client ID: 3D-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Beige vinyl material None Detected None Detected
 Vinyl/Binder, Synthetic

Foam

2.  Tan gummy mastic None Detected Cellulose 2%  Mastic/Binder

Lab ID: 221500217 Client ID: 3D-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Beige vinyl material None Detected None Detected
 Vinyl/Binder, Synthetic

Foam

2.  Tan gummy mastic None Detected Cellulose 2%  Mastic/Binder

Lab ID: 221500218 Client ID: 3D-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Beige vinyl material None Detected None Detected
 Vinyl/Binder, Synthetic

Foam

2.  Tan gummy mastic None Detected Cellulose 2%  Mastic/Binder



2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215002

Samples Submitted: 18

Samples Analyzed: 18

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 5 V14-1A Page 5 of 5

Analyzed by:
Hanaa
Armanious

Signature: Date: 08-29-2022

Reviewed by: Zubair Ahmed Signature: Date: 08-29-2022

 
Reporting limit is 1%. If the sample was not collected by AIH Laboratory then the accuracy of the results is limited by the methodology
and experience of the sample collector. Clients can verify specific reporting limit requirement from local regulatory agencies. Liability
limited to cost of samples analysis. This report shall not be reproduced except in full, without written approval of AIH Laboratory. It shall
not be used to claim product endorsement by NVLAP or any other agency of the government. Reported results relate only to the
samples tested and may not be the representative of the sample area. AIH Laboratory shall dispose of the Customer's samples 14 days
after receiving the samples unless instructed to store them for an alternate period of time in writing.





2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215003

Samples Submitted: 12

Samples Analyzed: 12

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 3 V14-1A Page 1 of 3

Lab ID: 221500301 Client ID: 5A-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White compacted powdery material None Detected Cellulose <1%  JC/Binder

2.  White chalky material with paper None Detected Cellulose 6%  Gypsum/Binder

Lab ID: 221500302 Client ID: 5A-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White compacted powdery material None Detected Cellulose <1%  JC/Binder

2.  White chalky material with paper None Detected Cellulose 6%  Gypsum/Binder

Lab ID: 221500303 Client ID: 5A-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  White compacted powdery material None Detected Cellulose <1%  JC/Binder

2.  White chalky material with paper None Detected Cellulose 6%  Gypsum/Binder

Lab ID: 221500304 Client ID: 5B-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Blue/grey floor tile None Detected Cellulose  Binder/Filler

2.  Yellow adhesive with debris None Detected Cellulose 2%  Mastic/Binder

3.  Trace of black mastic None Detected Cellulose 2%  Mastic/Binder



2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215003

Samples Submitted: 12

Samples Analyzed: 12

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 3 V14-1A Page 2 of 3

Lab ID: 221500305 Client ID: 5B-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Blue/grey floor tile None Detected Cellulose  Binder/Filler

2.  Yellow adhesive with debris None Detected Cellulose 2%  Mastic/Binder

3.  Trace of black mastic None Detected Cellulose 2%  Mastic/Binder

Lab ID: 221500306 Client ID: 5B-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Blue/grey floor tile None Detected Cellulose  Binder/Filler

2.  Yellow adhesive with debris None Detected Cellulose 2%  Mastic/Binder

3.  Trace of black mastic None Detected Cellulose 2%  Mastic/Binder

Lab ID: 221500310 Client ID: 5C-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Black/grey asphaltic mastic Chrysotile 2% Cellulose 3%  Asphalt/Binder

Lab ID: 221500311 Client ID: 5C-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Black/grey asphaltic mastic Chrysotile 2% Cellulose 3%  Asphalt/Binder

Lab ID: 221500312 Client ID: 5C-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Black/grey asphaltic mastic Chrysotile 2% Cellulose 3%  Asphalt/Binder



2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS
BY POLARIZED LIGHT MICROSCOPY

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215003

Samples Submitted: 12

Samples Analyzed: 12

Analysis Method: EPA 600/R-93-116 &
EPA 600/M4-82-020

Lab Notes at Page 3 V14-1A Page 3 of 3

Lab ID: 221500313 Client ID: 4E-1

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Cream sandy material None Detected Cellulose 2%
 Binder/Filler, Mineral

Grains

Lab ID: 221500314 Client ID: 4E-2

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Cream sandy material None Detected Cellulose 2%
 Binder/Filler, Mineral

Grains

Lab ID: 221500315 Client ID: 4E-3

Layer Layer Description Asbestos Type % Other Fibrous Material %
Other Non Fibrous

Material

1.  Cream sandy material None Detected Cellulose 2%
 Binder/Filler, Mineral

Grains

Analyzed by:
Cameron
Zimmerman

Signature:
Date:
08-29-2022

Reviewed by: Zubair Ahmed Signature:
Date:
08-29-2022

 
Reporting limit is 1%. If the sample was not collected by AIH Laboratory then the accuracy of the results is limited by the methodology
and experience of the sample collector. Clients can verify specific reporting limit requirement from local regulatory agencies. Liability
limited to cost of samples analysis. This report shall not be reproduced except in full, without written approval of AIH Laboratory. It shall
not be used to claim product endorsement by NVLAP or any other agency of the government. Reported results relate only to the
samples tested and may not be the representative of the sample area. AIH Laboratory shall dispose of the Customer's samples 14 days
after receiving the samples unless instructed to store them for an alternate period of time in writing.





2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS

               Point Count Method (1000 Points)

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215190

Samples Submitted: 3

Samples Analyzed: 3

Analysis Method: EPA Method
600/R-93/116

Lab Notes at Page 2 Page 1 of 2

Laboratory Sample ID: 221519001 Client Sample ID: 1A-1-Layer 2

Sample Description: Layer 2 of 3: Cream compacted powdery material

Note: This sample was previously analyzed for asbestos content using Polarized Light Microscopy (PLM). The
concentration of asbestos content was determined using visual estimation. The sample was reported to have <1%

asbestos in Layer 2 and the corresponding Lab ID is 221500001.

Slide Prep Number 1 2 3 4 5 6 7 8 Total

Asbestos Points 0 0 0 0 0 0 0 0 0

Non-Asbestos Points  125 125 125 125 125 125 125 125 1000

Total Points Counted 125 125 125 125 125 125 125 125 1000

Asbestos Concentration: <0.1%

Conclusion:This sample contains <0.1% asbestos.

Comment: Asbestos fibers were observed in the field of view but not counted as points.

Laboratory Sample ID: 221519002 Client Sample ID: 1A-2-Layer 2

Sample Description: Layer 2 of 3: Cream compacted powdery material with paint

Note: This sample was previously analyzed for asbestos content using Polarized Light Microscopy (PLM). The
concentration of asbestos content was determined using visual estimation. The sample was reported to have <1%

asbestos in Layer 2 and the corresponding Lab ID is 221500002.

Slide Prep Number 1 2 3 4 5 6 7 8 Total

Asbestos Points 0 0 0 0 0 0 0 0 0

Non-Asbestos Points  125 125 125 125 125 125 125 125 1000

Total Points Counted 125 125 125 125 125 125 125 125 1000

Asbestos Concentration: <0.1%

Conclusion:This sample contains <0.1% asbestos.

Comment: Asbestos fibers were observed in the field of view but not counted as points.



2556 W Woodland Dr Anaheim, CA 92801

BULK ASBESTOS FIBER ANALYSIS

               Point Count Method (1000 Points)

Phone:(562) 860-2201
www.aihlab.com

Client Name: Ardent Environmental Group, Inc

Project Manager: Craig Metheny

Client Address: 1827 Capital Street, Suite 103,
Corona, CA 92880

Project Number: 101278004

Project Location:
15006 -15100 Nelson Ave, City of
Industry

Lab Batch Number: 2215190

Samples Submitted: 3

Samples Analyzed: 3

Analysis Method: EPA Method
600/R-93/116

Lab Notes at Page 2 Page 2 of 2

Laboratory Sample ID: 221519003 Client Sample ID: 1A-3-Layer 2

Sample Description: Layer 2 of 3: Cream compacted powdery material with paint

Note: This sample was previously analyzed for asbestos content using Polarized Light Microscopy (PLM). The
concentration of asbestos content was determined using visual estimation. The sample was reported to have <1%

asbestos in Layer 2 and the corresponding Lab ID is 221500003.

Slide Prep Number 1 2 3 4 5 6 7 8 Total

Asbestos Points 0 0 0 0 0 0 0 0 0

Non-Asbestos Points  125 125 125 125 125 125 125 125 1000

Total Points Counted 125 125 125 125 125 125 125 125 1000

Asbestos Concentration: <0.1%

Conclusion:This sample contains <0.1% asbestos.

Comment: Asbestos fibers were observed in the field of view but not counted as points.

Analyzed by:
Cameron
Zimmerman

Signature: Date:08-30-2022

Reviewed by: Zubair Ahmed Signature: Date:08-30-2022

 
Reporting limit is 0.1%. "<" denotes presence of asbestos below reporting limit. ND=None Detected. If the sample was not collected by
AIH Laboratory then the accuracy of the results is limited by the methodology and experience of the sample collector. Clients can verify
specific reporting limit requirement from local regulatory agencies. Liability limited to cost of samples analysis. This report shall not be
reproduced except in full, without written approval of AIH Laboratory. It shall not be used to claim product endorsement by NVLAP or
any other agency of the government. Reported results relate only to the samples tested and may not be the representative of the sample
area. AIH Laboratory shall dispose of the Customer's samples 30 days after receiving the samples unless instructed to store them for an
alternate period of time in writing.





   

 
 

Lead Testing Services Report 
15006-15100 East Nelson Avenue  

City of Industry, California 91744 
 

 
 
 
 

Prepared for: 
 

Mr. Craig Metheny, Principal Geologist 
Enercon Services, Inc. 

1827 Capital Street, Suite 103 
Corona, California 92878 

Phone: (951) 666-7147 
Email: cmetheny@enercon.com 

 
 
 
 

Prepared By: 
 

Vista Environmental Consulting, Inc. 
1054 North Tustin Avenue, Anaheim, California 92807 

Office: (714) 289-2600 
1531 Grand Avenue, Suite C, San Marcos, California 92078 

Office: (760) 290-3076 
 

 
 
 
 
 
 

September 22, 2022 
 

Vista Project No. 220500007 
 

Enercon Project No. 101278004 
 




